Annabella,
. , Mallow,
Combhairle Contae Chorcai Co. Cork.

Tel: (022) 21123 o Fax: (022)21983
Email: northcork@corkcoco.ie

Cork County CO unCll Web: www.corkcoco.ie
Annabella,
Mala,
Co. Chorcai.
Fén: (022) 21123 e Faics: (022) 21983
R-phost: northcork@corkcoco.ie

Suiomh Gréasiin: www.corkcoco.ie

To : Environmental Protection Agency,
Johnstown Castle.

19" September, 2008

Re : Waste Water Discharge Licence Application for the Agglomeration of

g Rathcormack.

Dear Sir/Madam, éﬁ&
S

\
Please find enclosed Cork Co Council’s Wastg;\\Wéér Discharge Licence Application

for the Agglomeration of Rathcormack. 7 &\o

Q«Q

The following documentation is encééq@é{@\
&
O
e 1 No. signed origingl\ﬁgﬁardcopy
[...]
Provide a summary of any correspondence resulting from a Section 63 notice
issued by the Agency in relation to the was water works under the
Environmental Protection Agency Acts, 1992 andéz\” 03, as amended by Section
13 of Protection of the Environment Act, 2003. &

3
Not Applicable 42?0‘\0\

There was no Section 63 notice issue@fﬁ&%e Environmental Protection Agency to
Cork County Council in relation,otf% e waste works in Rathcormack under
Environmental Protection Agenc \A\gts, 1992 and 2003, as amended by Section
13 of Protection of the Environ ?Act, 2003.

S

K
Attachment B.11 should\éontain a summary of any relevant correspondence
issued in relation to a S%eﬁon 63 notice.

oS

Attachment included Yes No

B.12 Foreshore Act Licences.

Provide a copy of the most recent Foreshore Act licence issued in relation to
discharges from the waste water works issued under the Foreshore Act 1933.Not

Applicable
Rathcormack Wastewater Works does not require a Foreshore Act License under
the Foreshore Act 1933.

Attachment B.12 should contain the most recent licence issued under the
Forsehore Act 1933, including a copy of all conditions attached to the licence and
any monitoring returns for the previous 12-month period, if applicable.

Attachment included Yes No

‘l

Page 19 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

SECTION C: INFRASTRUCTURE & OPERATION

Advice on completing this section is provided in the accompanying Guidance
Note.

C.1 Operational Information Requirements

Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to include a copy of such plans,
drawings or maps, (site plans and location maps, process flow diagrams), and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the aquatic
environment. Maps and drawings must be no larger than A3 size.

C.1.1 Storm Water Overflows

For each storm water overflow within the waste water works the following
information shall be submitted:

e An assessment to determine compliance with the criteria for storm
water overflows, as set out in the DoEHLG ‘Procedures and Criteria in
Relation to Storm Water Overflows’, 1995 and any other guidance as
may be specified by the Agency, and

e Identify whether any of the storm&water overflows are to be
decommissioned, and identify a dg@ by which these overflows will
cease, if applicable. (\\\Q@

&
C.1.2 Pumping Stations 052?\ 3
0 O

For each pump station op@%\&hg within the waste water works, provide
details of the following: 096%@

\Q
Number of dufil@?hd standby pumps at each pump station;
The measuresstaken in the event of power failure;
Details of s&;&age capacity at each pump station;
Frequenc@oand duration of activation of emergency overflow to
receiving waters. Clarify the location where such discharges enter
the receiving waters.

Existing WWTP Description

The existing WWTP for Rathcormack village is designed for a Population
Equivalent (PE) of 800, which was commissioned in 1998. The influent flows by
gravity from the village to the treatment plant. Rathcormack Wastewater
Treatment Works is located 1km south of the village centre off the R639 and the
area of the site is approximately 0.35 hectares.

Activated Sludge is the process employed at the Rathcormack waste water
treatment plant. Influent initially gravitates into a circular concrete aeration tank
(invert of existing over ground inlet sewer is 495mm below top wall level of
aeration tank). The effluent then flows into the hopper bottomed settling tank.
The solids settle while the supernatant flows over the weir and discharges to the
river. Sludge may be returned from the settling tank to the aeration tank and
excess sludge is removed from the settling tank as required and removed off site
for disposal.

Page 20 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

The effluent is discharged to the adjacent River Bride via a 300mm concrete
open pipe.

Currently the WWTP is receiving flows ranging from 500m3/d to 300m?>/d, with an
average flow of 400m3/d entering the plant. Based average hydraulic load of
180I/h/d, the PE equates to 2,200.

&.
‘(\é\\}
Aé\
SE
AN
S
RS
&
&
KO
DN
<<0’\ \\'\\Q
\°°Q
&

Page 21 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

Process Description of the Proposed New Plant by EPS

Article 1. Introduction

The E.P.S. design herein for Rathcormack Waste Water Treatment Plant designed
in accordance with BATNEEC and the EPS design standards.

The treated effluent will comply with the standards shown in the following table:

Parameter Concentration (mg/I)
BODs (mg/I) 10
COD (mg/l) 70
Suspended Solids (mg/I) 15
TP (mg/l) 1.0

TABLE 1 — EFFLUENT LIMITS DISCHARGE

Article II. General Plant Description

The new Wastewater Treatment Works will have &ultlmate design flow of 238
m3/h (peak flow) for a Population Equwalent of 6\ 00 PE.

(Please read in conjunction with Flow Dég@tgizﬁ rev 0 and GA Drawing which are

submitted) \}\Q @\
o%\
The E.P.S. proposal shall be ba%&f@% Sequential Batch Reactors.
The following provisions sha@b@%corporated in the design:

- Automatic inlet sc&enlngs removal including screenings washing,
dewatering and dlgﬁosal facility

- Storm overﬂow storm water return pumps including automatic washing
system

- The Biological Treatment includes 3 No. SBR

- Provision for a balance tank including feed forward pumps
- Provision for Aeration System

- Chemical Phosphorous removal

- Provision of 1 No. on site Sludge Holding Tank @ 3%DS

- Tertiary treatment based on 2 no. sand filters

Article III. Particular Plant Description

FO1 Inlet Works
The maximum incoming flow to the inlet works shall be 238 m3/h (Peak Flow).

THE INLET WORKS SHALL CONSISTS OF:

Page 22 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

- Duty/Standby automatic inlet screening removal arrangement that will
remove solids in excess of 6 mm, each rated for 238m?3/h (Peak flow).

- Storm overflow facility, storm water return pumps, tipping buckets

FO02 Biological Treatment

E.P.S. proposes a Sequential Batch Reactor Process.

(a) Sequential Batch Reactor (SBR)

The flow shall gravitate into the SBR tanks for treatment after screening.
Flow to each SBR shall be recorded.
Provision shall be made within each SBR for DO meter.

The system shall be based around three reaction vessels. SBR tanks act as a
balance tank, aeration chamber, and settlement tank. Following preliminary
treatment, the wastewater enters a distribution chamber. An actuated penstock
on the inlet to each SBR dictates which SBR receives flow. Provision shall be
made for air blowers to serve each SBR as requiredgwith a common standby. Air
blowers shall be controlled by an individual D.O.O@?beter per SBR.

The system shall be design to allow fill, Qérét\% for a preset time (refer to SBR
cycle chart). Once the preset time for fj g@ration is complete, settlement stage
starts. Once the preset settlement tigieg€xpires the decanted supernatant shall
be discharged by a floating arm dr. Qﬁ‘assembly, which shall be connected to a
winch at the top of the tank. Ong& decant cycle is complete, the floating arm
draw off shall be returned to\&?@opark position by the electric winch, and the

cycle shall be repeated. & &
S
N
1. SBR Sequence %gg[\)eration:
a. Fill - incoming screened and de-gritted raw sewage with the

biological mass in to SBR.

b. Aeration - Aeration shall be supplied by fine bubble diffused
aeration system. The oxygen brings the biological mass from a
latent state to a food-consuming active state

c. React Cycle - during this phase the raw sewage flow ceases and is
transferred to the second SBR. The biological mass now breaks
down the remaining sewage and consumes it as food

d. Settle - Aeration is inhibited, and the biological mass begins to
settle. The biological mass continues to use oxygen and goes to a
latent state when all the oxygen is consumed

e. Draw/Decant - After settling occurs, a clear liquid shall form at the
top of the tank. This liquid shall be through the decant arm

f. Sludge Wasting - At the end of the process cycle a percentage of
the biological mass shall be pumped from the SBRs to the sludge
thickeners. This shall maintain the correct concentration of
biomass within the SBR.

Page 23 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

Provision shall be made within SBR for a fine bubble diffused aeration system. Air
shall be supplied to the FBDA system by 4 No. air blowers, 3 no. dedicated duty
blower per SBR and 1 no. common standby.

Scum shall be removed using a surface scum scraper, into box into sludge
holding tank.

Sludge draw off from the each SBR will include 1 no. Waste Activated Sludge
(WAS) duty per SBR and 1 no. common standby.

The supernatant from the sludge storage tank shall flow by gravity to the
supernatant to the splitter chamber for recycling through the works.

FO03 Phosphorous Removal

(a) Chemical treatment

Phosphorous exists in three main forms in wastewater; ortho-phosphate,
polyphosphate and organic phosphate. During aerobic treatment, the latter two

forms are converted to ortho-phosphate, which is the easiest form to precipitate
using chemical addition.

E.P.S. proposes to remove phosphorous using ch%[ﬁél&cal dosing of Ferric Sulphate
(Fe,S0,). It is proposed to dose Fe,SO, directly #to splitter chamber.

)
F04 Sludge treatment and storage 09?0(\‘:\0\&
F &
(a)  Sludge Holding Tank Q\@é&?\

St

RN
Wasted sludge shall have a sqﬁé&ontent of 0.75% DS and shall be pumped
from each SBR into the sludggﬁ@}%ing tank to be thickened to 3 %DS.

R
&)
&

A
&
8
FO5 Tertiary Treatnyént

Water from SBR is fed into an area below the entire sand bed. As the water rises
to the surface, the particles if dirt remain between the grains of sand. Once the
water is above the sand bed, it is clean for further treatment.

Sand filter shall be a self-cleaning sand filter, which operates continuously.

FO6 Final Effluent
Final effluent prior to discharge to an outfall shall be subject to outflow
measurement and sampling.

Outfall shall be sized to cater for a population equivalent of 20,000 PE. A
composite flow proportional wastewater sampler shall provide sampling.

FO7 Instrumentation
(a) Flow Metering
1 no. Inlet flow
1 no. Outlet flow

1 no. Flow to treatment
1 no. Storm return flow

Page 24 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

1 no. Storm overflow flow

Dissolved Oxygen (DO) Metering

1 no. each SBR Tank

Automatic Sampler

1 no. on inlet flow
1 no. on outlet flow

Article 1V.
FO1 Inlet Works

1 no. on combined outlet flow of storm & main plant

Design Calculations

(a) Inlet Screen Removal
Peak Flow 238 m*h = 66.11 I/s
No. Required 1 No. (Duty)
Screen Type Automatic Screen
Aperture Size 6 mm.
By-Pass Screen size 6
Screenings removal 3°90% volume
Screenings compaction O@\\;q@> 30%DS
Screenings Storage Oag?&\o Wheelie bin
SO
N
..QO é\
&
(b) Storm tank and Storméi{e%urn Pumps
Qd \\'\\Q
FET K 119 m/h
No. of Tanks 1 No. Existing

No. Return Pumps
Flow Rate Each:

F02 Secondary Treatment

o
2 quired:

2 No. (Duty//Standby)
119 m3/h = 33.06 I/s

(a) Sequential Batch Reactor
(i) Scenario 1: (Average Daily Flow and maximum BOD load)
BOD Load = 240 kg BOD/d
MLSS = 3,500 mg/L
Design F/M Ratio = 0.1 kg BOD/kg MLSS
Cycle Times:
Fill =4h
Aerate =2h
Settle =1h

Page 25 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs

WWODL Application

Decant = 1 h (including wasting)
TOTAL = 8 h/Cycle
No. of Cycles /Tank = 3 Cycles/Tank.d

Total No. Cycles

= 3 Cycles/Tank.d x 3 no. SBR = 9 Cycles/d

No. SBR Required 3
SBR Tank Working Volume (each) 315 m?
Dimensions 10 m x 7.5 m x 4.5 m side wall
Decant Depth 1.60 m
Sludge Age 21.5d
Decant Time 1h
Aeration/d 12 h
a 0.6
B 0.95
Oxygen Transfer factor 1.2
Aeration Required/SBR.d 168.5 kg O,/d
Aeration Required/h 14 kg O,/h
Safety Factor 1.5
Aeration required 21 kg O,/h
Water Depth 4.2 m
Aeration Flow rate 334 Nm3/h
No. of blowers 4 No. (3Duty/Sfandby)
No. of Duty Blowers 3 &
Total Flow rate req 335 N@?élgo
SN
G
3]

R
Each SBR tank will contain the foIIov@%s?\nechanical and electrical equipment

1 No. Ultrasonic level sensof &

1 Floating arm draw off \cﬁctuated winch

1 No.uPVC lateral pipedlv?{@k‘ grids c/w diffuser network
1 No. Dissolved oxyg%cl)@@nonitor

1 No. Sludge wastin\@pump

S

Page 26 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWODL Application

DWE 3 hicycle

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 13 19 20 21 22 23 24
SBR1 |F |[F |F |[F |F [F |FA[FA[A |A |A |A[S |5 |D [Dw|F [F |F |F |F |F |FAIFA |A |A (A 1A [S ]S [D [Dw|F [F |F [F |F |F [FAIFA 1A (A |A |A [S |5 |D |[Dw
SBR2 |5 |S |D [DwF [F |F [F |F |[F [FAJFA[A |A A [A |5 |5 |D |DwiF |F |F |F |F |F [FAFA[A |A [A |A |5 |5 |0 |[DwiF |F [F [F |F [F [FA [FA[A |A A |A
SBR3 |A |A |A A S [S |D [Dw|F [F |F |F [F |F [FA[FA |A [A JA |A IS |8 D |Dw |F |F [F |F [F |F [FAIFA A [A |A |A|S|S D |Dw|F [F |[F |F [F |F |FA[FA
Aeratefreact
Fill Settle o
N
Fill/Aerate @ DecantAWaste y‘\(\é
SES
OQO\QQ
Q
EET 4 hicycle Oég?
SIS
1 2 3 4 5 G 7 g 9 10 11 125 9713 14 15 16 17 18 19 20 21 22 23 24
sBR1|F [F [F [FA[A [a |8 Jow|F [F [F [FAlA [a |8 Jow [F [F [F [Fala [a [ [F [F [F [Fala [a S JowlF [F [F [FA[A [a |8 Jow [F [F [F [FA[A [A ]S [Dw
SBR2 |A |8 [Dw|F [F [F [FAls [a |8 [ow|F [F [F [FAla |a |8 [owlF [F [FgEats A |8 [ow|F [F [F [FAlA | |8 Jow|F [F [F [FAla [a |8 [ow|F [F [F[FA[A
SBR3 |[F |FAlA |A |5 [Dw |F [F |F [FA A |A [S [Dw|F [FJF [FALA A S ® [F JF [Fala [a [ JowlF [F JF [Fa[a [a |8 Jowl[F [F|F [Fala [a [8 Jow]F |F
\OQ‘y
\0
&
S

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWDL Application

FO3 Chemical Phosphorous Removal
(See in conjunction with excel spread sheet)

(a) Chemical Dosing for Phosphorous Removal

Phosphorous Influent 9.5 kg P/d

Phosphorous Effluent Limit 0.95 kg P/d

Fe required for P removal 1.25 mol Fe/ 1 mol P
Chemical Treatment 98.22 L Ferric Solution/d
40% pump stroke 5.7 I/h

No. Dosing pumps 2 no. (Duty/Standby)
Flow rate (each) 13 1/h

Storage Volume 5m?

Storage Type Bulk Tank + bund

FO04 Sludge Thickening and Storage
(a) Sludge holding Tank

BOD Load 240 kg BOD/d
Kg D.S./kg BOD 1 &
Estimated Sludge production 240 kg/d ()@é‘

@ 0.75% DS 32 /g
Wasting time @ FFT 1@@&%\

Wasting flow rate/SBR R &@bm3/h

No. Sludge Emergency Tank Required (\Q°1Q,Q‘

Dimensions (each) ng\\i{@@ 8.94 m x 4.5 m side wall
Liquid depth ‘Q&\Q\O 4.2 m

Outlet % Dry Solids QO&\\\@ 3%

Volume of Sludge per day Ky 8 m?*/d @ 3%DS
Volume of Sludge Storage Tanl@ 263 m?

Storage Capacity & 4 days @ 2 %DS
Note: pis assumeé’at 1,000kg/m?

(b) Waste Activated Sludge (WAS) Pumps

WAS Pumps/SBR 4 No. (3Duty/1Standby)
Each Flow Rate 10.6 m/h

Attachment C.1 should contain supporting documentation with regard to the
plant and process capacity, systems, storm water overflows, emergency overflows,
etc., including flow diagrams of each with any relevant additional information.
These drawings / maps should also be provided as geo-referenced digital
drawing files (e.g. ESRI Shapefile, Maplnfo Tab, AutoCAD or other upon
agreement) in Irish National Grid Projection. This data should be provided to
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5,
D.2, E.3 and F.2.

Attachment included Yes No

Page 28 of 53

EPA Export 26-07-2013:03:04:00



Rathcormack and Environs WWDL Application

C.2 Outfall Design and Construction

Provide details on the primary discharge point & secondary discharge points and
storm overflows to include reference, location, design criteria and construction
detail.

Primary Discharge Point, SW01-Rathcormack

Type of 300mm diameter concrete outfall pipe from wastewater
Discharge treatment plant. Open Pipe

Unique SWO01-RATH

Point Code

Location Approximately 1km south of the village centre, off the R639